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T & EIT R A TR A A EREN
Wenzhou Kangdun Medical Technology Co., Ltd Contact
‘ WL AR T T2 TFT R BHE8 7- 1595 (T ARk 5
FHCRRL/AL | LA A ) B 1595 2 )
Applicant - ;
No..87 159, Xlncheng.(.}aoke ROéd, Longgang HiE, Tel. /
City, Wenzhou, Zhejiang, China (No.9
Workshop In Zhejiang Dongda Industrial Co.,
Ltd.)
T e EIT R A TR A A
o | A gy H “Veflzlh\o‘u Kang(\il‘m Medi‘c#al‘TechnologDy C‘o.‘, Lt(% ‘ ‘
s = |Manufacturer WL TR T e B R B8 7-159 5 GHFTZRIE SV AT R A ] 53 N9# 4 A)D)
L © No. 87-159, Xincheng Gaoke Road, Longgang City, Wenzhou, Zhejiang, China (No.9
; = Workshop In Zhejiang Dongda Industrial Co., Ltd.)
e - —
e FERL 4 F 8 HKNOS B # [15 (HEEE D) b /
= = Sample Name Fish KN95 Protective Mask Trademark
B & (Non-Medical)
¥ & B 2881 504
B Sample Count 50Piece (s)
. E S (20
sk 5| FREE ey KD-16 it /
“ | Information .
S . Size or Colour
of Submitted Cps .
Sample Specification .
e K,
PR / aan
Quality Grade atety
Category
FE R T B S /
Style No. or
Order No.
B bR s N C g .
PUERIE:  Gp p626-2010 WPIRBIY U BRI 2
Respiratory protection—Non—powered air—-purifying particle respirator
Standards
FE R 1# HE White Mask
Test Part 2# K12 Grey Mask )\Ml
Description 3# B Black Mask % g{&_
= m
Koot miphy | TR A
S Date of 2022-04-01 4-06
Test Type Commission Test .. Date o eck
Submission A -
vEARE:! A\,
s 2022-04-02 31 =
Test Date To
PATFRIE DBt oL
Test Standards See next page(s)
Tor e 45 SR AT G e LB
WL Test results and compliance refer to next page(s).
Conclusion Ko e B0y 28 25
Stamp of Inspection Unit
. AP SR BRI H AN PiAR R, FFH%GB 2626-2019H)5E .
&/ o ;
Remarks As per client s request, the test items are not pretreated
and judged according to the standard GB 2626-2019.
Fjif7: B 7 :i__ B ) St : .
Approver ,‘;‘? ﬂ:} Checker j} Editor ?“Jlﬂ "'Eé__
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. s . AN s PEAY TP bER
S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
1# Ff 12 White Mask
A TRALFEFE T
S BH A Samples Without
Expiratory Pa <210 Pretreatment:
WL L) Resistance ;: ?? .
. H = _
Respiratory FRARR | pacs | O 262672019
WS B A Samples Without
Inspiratory Pa <210 Pretreatment:
Resistance 1: 70
2: 74
A TRALFEFE T
Samples Without
Pretreatment:
1: 99.52
2: 99.45
3: 99.41
4. 99.53
SURY % & 5: 99.57
Filtration AR . - 6: 99.49 it -
Efficiency NaCl Particle b =95.0 7: 99.35 Pass GB 2626-2019
(KN95) 8: 99.55
9: 99.50
10: 99.62
11: 99. 48
12: 99.58
13: 99. 54
14: 99. 46
15: 99.51
21 K OE Grey Mask
. SRPRI [ is: ;
TR S R [ . AR THAL 3 o .
S Afterflame S <5 Without Pretreatment: GB 2626-2019
Flammability . Pass
Time 0
3# M8 Black Mask
X SRR A AL H P
AR RIS (7] . AR P4 £ PPN .
S Afterflame S <5 Without Pretreatment: GB 2626-2019
Flammability Time 0 Pass

R RN Ry
(U
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